Y420250

Part DESCRIPTION QTY NO. - DESCRIPTION QrYy
Y420250-1  |SIDE PLAT ASSY 1 Y420250-21 |SPRING 2
Y420250-2 |FRONT WHEEL 2 Y420250-22  [RETANING RING 22 2
Y420250-3 |WASHER 2 Y420250-23 |BLOCK LINKAGE 1
Y420250-4  |RETANING RING 19 2 Y420250-24 |PLATE 1
Y420250-5 |[REAR CAST 2 Y420250-25 |[SCREW 8T4.8X13 4
Y420250-6  |SPRING WASHER 10 4 Y420250-26 |OIL CUP M& 1
Y420250-7  |SCREW M10X20 4 Y420250-27  |SHAFT i
¥420250-8  |SPRING WASHER 16 4 Y420250-28 |BOLT 2
Y420250-9  INUT M16 2 Y420250-29  |LONG LINKAGE 2
YA420250-10  [NUT M16 2 Y420250-30  |RETANING RING 18 2
Y420260-11 |PULL ROD 2 Y420250-31 |LIFT ARM ASSY 1

Y420250-12 |SPRING WASHER 8 4 Y420250-32. - |SADDLE 1
Y420250-13  |BOLT M8X20 4 Y420250-33 |SCREW 1
Y420250-14 [BOLT 2 Y¥420250-34 |RUBBER PAD 1
Y420250-15  |SPRING WASHER 18 2 Y420250-35 |HANDLE LOWER 1
Y420250-16  |RETANING RING 25 2 Y420250-36  [BOLT M6X35 1
Y420250-17 |BUSH 2 Y420250-37 |HANDLE UPPER 1
Y¥420250-18 |HANDLE SOCKET 1 Y420250-38  |HANDLE BUMPER 1
Y420250-19 [POWER UNIT 1 '

Y420250-20 |SPLIT PIN 4X45 1




